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SPREADER USER MANUAL

We continue to be committed to provide you tools with competitive price.

"Save Half", "Half Price" or any other similar expressions used by us only represents an
estimate of savings you might benefit from buying certain tools with us compared to the major
top brands and does not necessarily mean to cover all categories of tools offered by us. You

are kindly reminded to verify carefully when you are placing an order with us if you are

actually saving half in comparison with the top major brands.
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VEVOR

TOUGH TOOLS, HALF PRICE

Model: GT1509

Scan the code to watch
the installation video.

NEED HELP? CONTACT US!

Have product questions? Need technical support? Please feel free to
contact us:

Technical Support and E-Warranty Certificate
www.vevor.com/support

This is the original instruction, please read all manual instructions
carefully before operating. VEVOR reserves a clear interpretation of our
user manual. The appearance of the product shall be subject to the
product you received. Please forgive us that we won't inform you again if
there are any technology or software updates on our product.



IMPORTANT NOTE:
Do not overload the hopper. Lightweight filters and potting mixers
are recommended.

SPECIFICATIONS

Model GT1509

Product Size 1110X980X475mm
Color Black

Load Capacity 100Lb

How to use your spiker/spreader?

1. Determine the approximate square footage of the area to be
covered and estimate the amount of fertilizer or seed required.

2. Move the spreader to the area where application is to begin.

3. Loosen the plastic wing nut and move it to the desired setting,
retighten the nut.

4. Do not overload the hopper.

5. Make sure the flow control lever is in the "OFF" position, fill the
hopper, and break up any lumps.

6. Lower the aerator spikes to the operating position.

7. Start the spreader in motion and then move the flow control lever
to the "ON" position as you travel across your lawn. The
recommended towing speed is 3 m.p.h.

8. Do not make sharp turns with spikes in the ground

9. Raise aerator spikes to transport position when crossing over
concrete or other hard surfaces.

10. Do not aerate if the ground is extremely hard or dry. If ground is
too dry, sprinkle or water for one to two hours prior to use.

11. Do not aerate if the ground is too wet (muddy).

12. Do not exceed equipment maximum load capacity of 100LB.
13. Do not place heavy items in the Hopper to avoid crushing the

Scratch Boards, such as rocks, iron blocks and so on.
SAVE THESE INSTRUCTIONS
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INSTALLATION INSTRUCTIONS:

1. Insert the Hex Bolt M12x95 on the Wheel Assembly (F) into the hole of Wheel Bracket
Weldment (C), then lock it by a Nylon Lock Nut M12 (Q).

2. Attach the other Wheel Assembly (F) by the same way.
Note: Adjust the Hex Nut M12 on the Wheel Assembly (F) to make sure the wheel is not
so tight and not so loose, just can swiveling flexible. Then tighten the two Nylon Lock Nut

M12 (Q).




1. Attach the Hitch Tube (B) to the Hopper (A) using one set of Hex Bolt M8x35 (M), Flat
Washer @8 (S), and Nylon Lock Nut M8 (P).

Note: Just secure the upper hole of the Hitch Tube (B) and do not tighten Nylon Lock Nut
M8 (S) at the moment.
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1. Attach the Hitch Tube (B) to the Hopper (A) using one set of Hex Bolt M8x35 (M), Flat
Washer @8 (S), and Nylon Lock Nut M8 (P).

Note: Just secure the upper hole of the Hitch Tube (B) and do not tighten Nylon Lock Nut
M8 (S) at the moment.
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1. Attach the Wheel Bracket Weldment (C) to the Hitch Tube (B) and Hopper (A) using
one set of Hex Bolt M8x40 (L), Flat Washer @8 (S), and Nylon Lock Nut M8 (P).

Note: Secure the lower hole of the Hitch Tube (B) and outer hole of the Wheel Bracket
Weldment (C), do not tighten Nylon Lock Nut M8 (P) at the moment.
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1. Attach the Handle (E), Wheel Bracket Weldment (C) to the Hitch Tube (B) and Hopper
(A) using one set of Hex Bolt M8x45 (K), Flat Washer @8 (S), and Nylon Lock Nut M8 (P).

2. Fix the Handle (E) and Wheel Bracket Weldment (C) using one set of Hex Bolt M8x20
(K) and Nylon Lock Nut M8 (P).

Note: Do not tighten Nylon Lock Nuts M8 (P) at the moment.
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1. Connect the outermost hole of the two Hitch Tubes (B) by one set of Hex Bolt M6x65 (J)
and Nylon Lock Nut M6 (O) first.

2. Put a Flat Washer @8 (S) to the control pole of Adjustable Handle Assembly (G), then
through the hole of rotating door assembly, secure with a Nylon Lock Nut M8 (P).

3. Fix the Adjustable Handle Assembly (G) to the Hitch Tube (B) by two sets of Hex Bolts
M6x65 (J), Big Washers (R) and Nylon Lock Nuts M6 (O).
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1. Attach the two Hitch Brackets (D) on top and bottom of Hitch Tubes (B) by two sets of
Hex Bolts M8x45 (K) and Nylon Lock Nuts M8 (P).

Note: Two sets of bolts are located on both sides of the hole at the outermost end of the
Hitch Tubes (B).

2. Inserts the Pin () through two Hitch Brackets (D) and lock it by a R Pin @3x65 (H).

3. Make sure all hardware has been tightened.
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OPERATION

How to use your spiker/spreader?

1. Determine the approximate square footage of the area to be covered and estimate the
amount of fertilizer or seed required.

2. Move the spreader to the area where application is to begin.

3. Loosen the plastic wing nut and move it to the desired setting. Retighten the nut.

4. Making sure the flow control lever is in the "OFF" position, fill the hopper, breaking up any
lumps.

5. Lower the aerator spikes to the operating position.

6. Start the spreader in motion and then move the flow control lever to the "ON" position as
you travel across your lawn. The recommended towing speed is 3 m.p.h.

7. Do not make sharp turns with spikes in the ground.

8. Raise aerator spikes to transport position when crossing over concrete or other hard
surfaces.

9. Do not aerate if the ground is extremely hard or dry. If ground is too dry, sprinkle or water
for one to two hours prior to use.

10.Do not aerate if the ground is too wet (muddy).




TROUBLESHOOTING

If you find that the spread uneven when you use it.

The reasons:

1. The hopper is in the shape of a long strip, and the Scraper Boards only have stirring
function but no conduction function.

2. The speed is not fast enough.

3. Inappropriate seeding. It is recommended that the seeding be smooth with larger
particles, please avoid using for spreading lime, etc.

Adjustment operation

1. If one side of the Rotating Door falls off. Remove the pin and Falt Washer, then press
the Rotating Door back to the original position. If it's not tight enough, please add a Falt
Washer.

2. Please go back to Step 6. Adjust the position of the two Bolts on the Gauge to link the
Adjustable pole to control the Rotating Door.




3. Adjust the extension length of the screw on the Connecting Plate.
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SPREADING INSTRUCTIONS

CALCULATING AMOUNT OF MATERIAL NEEDED

To calculate the amount of fertilizer you will need to cover your lawn, divide the coverage amount listed on
the label by the weight of the fertilizer bag. For example a 10LB. bag of fertilizer with coverage of 10,000
square feet will distribute 1LB. of fertilizer every 1,000 square feet at full rate or 1/2LB. of fertilizer every
1,000 square feet at half rate. For pre-calculated rates see Chart A (Example: 25LB. bag with 15,000 sq. ft.

coverage = 1.7LB./1,000 sq. ft.). Use Chart B to find the closest spreader setting (Example: 1.7LB./1000

sq. ft. = Spreader Setting of 8).

Chart A - Square Foot Coverage per Bag*

LBS/1,000 SQ FT

Weight of Bag (LBS.) 5,000 SQ FT COVERAGE 10,000 SQ FT COVERAGE 15,000 SQ FT COVERAGE
5 1.0LB. 0.5LB. 0.3LB.
10 2.0LB. 1.0LB. 0.7 LB.
15 3.0LB. 1.5LB. 1.0LB.
20 4.0LB. 2.0LB. 1.3LB.
25 5.0LB. 251B. 1.7LB.
30 6.0 LB. 3.0LB. 2.0LB.
35 7.0LB. 3.5LB. 2.3LB.
40 8.0LB. 4.0LB. 2.7LB.
45 9.0LB. 4.5LB. 3.0LB.
50 10.0 LB. 5.0LB. 3.3LB.
55 11.0 LB. 5.5LB. 3.7LB.

*These are only estimates actual amounts may vary.
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Chart B - Spreader Settings/Spread Widths

° o
L]
SMALL MEDIUM LARGE
MULTI- LBS/1,000 SPREADER PARTICLE PARTICLE PARTICLE
USAGES SQFT SETTING SPREAD SPREAD SPREAD
1 5 5-6 FT. 6-9 FT. 9-12 FT.
2 8 5-6 FT. 6-9 FT. 9-12 FT.
3 10 5-6 FT. 6-9 FT. 9-12 FT.
FERTILIZER 4 13 56 FT. 6-9 FT. 9-12 FT.
5 15 5-6 FT. 6-9 FT. 9-12 FT.
GRASS
SEEDS 6 18 5-6 FT. 6-9 FT. 9-12 FT.
7 20 5-6 FT. 6-9 FT. 9-12 FT.
ICEMELT 8 23 5-6 FT. 6-9 FT. 9-12 FT.
9 25 5-6 FT. 6-9 FT. 9-12 FT.
10 28 5-6 FT. 6-9FT. 9-12 FT.
1 30 5-6 FT. 6-9 FT. 9-12 FT.

NOTE: DO NOT USE SALT.
Using salt in this spreader will damage the mechanism and shorten the life of the machine.

Manufacturer: Shanghaimuxinmuyeyouxiangongsi

Address: Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu, shanghai
200000 CN.

EC REP: E-CrossStu GmbH.

Mainzer Landstr.69, 60329 Frankfurt am Main.

UK REP: YH CONSULTING LIMITED.

C/O YH Consulting Limited Office 147, Centurion House, London Road, Staines-
upon-Thames, Surrey, TW18 4AX

Imported to AUS: SIHAO PTY LTD.

1 ROKEVA STREETEASTWOOD NSW 2122 Australia

Imported to USA: Sanven Technology Ltd.

Suite 250, 9166 Anaheim Place, Rancho Cucamonga, CA 91730
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